CERTIFICATE I

— A

GORT

KB T Ltd FLAMEPROOFING
132 Saltiey Road SERVICES
Saltiey A i nae of Gart Senntes L
Hirrmngham

BY-4TH

Date 08210 Certificate No. 5081

Fabric 100%: Cotton White Order No.

Length D25 meatres

Thiz 1=4o pertity thal we have camed out'an n-house test an a sample of the supphad fabno detailed
shios

The results from the test ehow a PASS to pass B5 5087 1 2006, igmtion Source 5

Mo hurthar tests have heen carried out on the durability of the fabrie's flame retardant properfiss, and
we are therefors unable to provide any recommendation regarding fabric care:

Yours faithfully

For 4 E Talbot B.5c
iHead of Testing)
GER2

Please inspect fabric on receipt, Claims cannot be accepted once the goods have been cut.

Hagisterad Office 74 Gordbn Strest, Shaw, Qldham A2 BEL
Tl €1 U BAT285 or 01706 H48205 Ta 01700 845305 Emall: eslzsdigorts ook
Bligwiss Pageraton Mo 42216 England & Weles



CERTIFICATE I

“— /:J
GORT

KBTLtd FLAMEPROOFING

132 Saltley Road SERVICES

Salﬂﬂ'ﬂ' A rarnso] Gnn Spaesas LR
Birmingham

BT 4TH

Date 091210 Certificate No. 5081

Fabric  100% Cotton White Order No.

Length U325 metres

Het 'The I'urniture and Furishings {Fire) (Safety) Regulations 1888’
Thiz Is to cerdify that we have fested a sampls of the above supplied fabric fo.

p) BES 6852 Part ) 1979, lgnition Source 0 (Cigarette)
by BS 5852 part | 1979, lgnition Source 1 (Match)
each following the water-soaking procedure set oul in clauses 4.2 1o 4.5 of BS 5651 , 1978,

Tesls were camed ool m comunction with s noo flame-retardant polyarethane toam corresponding (o
I spaification sel oul m BS 3379 type B, hardness grade 130 and of & dansity of 20-22 kg par m?

Tha results from qur in-house test wers a satisfactory PASS
Na furiher tests have been carried out on the durabiiity of the fabne's flame retardant properties, and
we are therefore unable to provide any recommendation regarding fabric care,

Yours faithfully
For J E Talbot 8.5¢

(Hegd of Tasting)
GEFN2

Please inspect fabric on receipt. Claims cannot be accapted once the goods have been cut.

Fegistered Office 74 Gorcon Sirel, Shia, Oldharm OL2 BEL!
il (1706 840285 ar 01700 B49286 Fax: 01706 8403056 Emall sdlos@igons oo uk

Biaimess Hageyvamn Mo WEEEIE Rrgianl & Wehs



CERTIFICATE

GORT
KBTLtd FLAMEPROOFING
132 Saltley Road SERVICES

SEF”E";' 4, praming mee af Sow Servises [ 4
Birmmngtiam

BT 4TH

Date 0gfM2o Certificate No. 5081

Fabric 100% Cofton White Order No.

Length  0.25 meires

This s o certify thal we have camied oul an in-house test on a sample of the supplied fabric detailed
= alallel N

The izaults from the sl show a satisfactory HASS fo HE 58687 Part 2
Type B 2008
(Tasled sccording fo EN-15 15025; 2002 Face Igrition)

Mo lagts have heen camad out on tha durabilify of the fabric’s Bama retardant proparfies; and we are
theratore uinable to provide any recommeandations regarding fabric cars

Yors fathitully

For 4 ETalbom B3
(Head of Testmg)
LSrh2

Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Reglstarad Office: A Gordon Stiae, Shaw Oldhany DLz 8EL)
Tl 07706 Ba929T or (7 70T 340288 Fax) 07708 849305  Emal seesimnons. ol uk

Aeirwist Aepiaaeasd e a8 18 Snnlare & Waiss



